1. Discharge Chute Parfs




1. Discharge Chute Parts

Ser.No. |Part No. Name & Specification Qty Remarks
1-1 |NN6 Nylon Nut M6 Je B K R FEM6 8
1-2  [pwe Plain Washer 6 36 18
1-3  |wC-8H-124 Lock Plate [ B 2
1-4  |HBF10A12 Bolt M10*12 7S FIIEFEM10%12 4
1-5  |sw10 Spring Washer 10 10 4
1-6  |pw10 Plain Washer 10 SEHU0 4
1-7  (wc-8H-021 Hood Capture I Ampravid 1
1-8  |wC-8H-123 Spacer Ring Bk 2
1-9  |HBF6A25 Bolt M6*25 N SIZEEME%25 8
1-10  |wcC-8H-022 Dischage Chute SIEE AT 1
1-11  |pwio Plain Washer 10 SEHA0 4
1-12° |BpgA125 B Pin 8*125 B4 40i8* 125 1
1-13  |sTP3A1S Split Washer3*15 IF 1 443*15 1
1-14 |pws Plain Washer 8 348 1
1-15  |wC-8H-023 Guiding Chute PR S 1F 1
1-16 |Bx42S.114 Rotary Knob T FIZREM10 1
1-17 |wc-8H-111 Adjust Plate AR 1
1-18 |NN10 Nylone Nut PiKIZREM10 1
1-19 [Bx42.018 Hood Latch BRI A1 1




/. Feeding Hopper Parfs

15

§I)

y @u an ®
0
17 (1L
16




2. Feeding Hopper Parts

Ser.No. (Part No. Name & Specification Qty Remarks
2-1  |WC-8H-020 Pull Bar VR F PR A 1
2-2 |HBF12A30 Bolt M12*30 NFIEM12%30 24
2-3  [pwi12 Plain Washer 12 SEH12 50
2-4  |pss D Shackle 8 D41 8 2
2-5  |C8A24 Chain 8*24 85 4E%8%24 6
2-6  |swi2 Plain Washer 12 EHERY W) 24
27 |HN12 Nut M12 7N IR REM12 27
2-8  |WC-8H-107 Upper Hopper Plate RO AR 1
29  |WC-8H-133 Value Oil Return Hose W) ] g 7 1
2-10  |OR12A8 O Ring 12*8*2 07! 12*8 4
2-11 |1 sp-22T7-102  |Hose Joint gk 4
2-12 (w18 Boned Washer 18 YA HE 18 4
2-13  |WC-8H-134 Motor Hose(short) ki () 1
2-14  |\WC-8H-130 Throttle Joint B E 2
2-15  [Kc-03 Throttle B[R IR 1
2-16  |WC-8H-134 Motor Hose(long) BB E (K 1 [L-630
2-17  |WC-8H-135 Motor Oil Return Hose 5k [A] 1
2-18  |HNS Nut M8 AN FIEREMS 2
2-19 |[sws Spring Washer 8 HERT:] 2
2-20  [pws Plain Washer 8 SEHE 2
2-21  |WCVALUE Value [ 1
2-22  [BPWS Big Plain Washer 8 FF#48 2
2-23  |HBBA70 Bolt M8*70 N HHIEEEMB*70 2
2-24  |WC-8H-132 Pump Hose R 1
2-25  |WC-8H-109 Right Hopper Plate ERL A B 1
2-26  |WC-8H-110 Bottom Hopper Plate HEB O AR 1
2-27  |WC-8H-030 Supporter R A 1 1
2-28  |BE12 B Eyebolt M12 B i R I8ETM12 1
2-29  |\WC-8H-029 Supporter Holder P A 1
2-30  |NN12 Nylone Nut M12 JE A B g Em12 2
2-31  |HBF12A45 Bolt M12*50 A AIEIEM12%50 2
2-32  |WC-8H-108 Left Hopper Plater HEB O A AR 1
2-33  |wC-8H-121 Joint Plate PR 4
2-34  |WC-8H-128 Rubber Cap W ek sk 2
2-35  |WC-8H-032 Safty Bar e TFAR AT 1




3. Feeding Sysftem Parfs

39

34 5)
L) —_
30 ; — Qh)
® 23
3 33
37 22
(%)

30 Ak @mn

3



3.Feeding System Parts

Ser.No. (Part No. Name & Specification Qty |Remarks
3-1  |wC-8H-033 Connect Shaft VR Pl R £ 1
3-2 |WC-8H-034 Rotor Left Plate IR TR R 1
3-3  |HBF12A45 Bolt M12*45 N IEIEM12%45 8
34 [pw12 Plain Washer 12 SE12 13
3-5  |NN12 Nylone Nut M12 Je 4 AR REM12 5
3-6  |HBF8A30 Bolt M8*30 7S 2 REMB*30 2
3-7  |WC-8H-019 Roller Left Plate IR TR R 1
3-8 |WC-8H-119 Spring Plate 51 FER AR 2
39  |pws Plain Washer 8 S48 2
3-10 |sws Spring Wsher 8 BES 2
3-11  |HN8 Nut M8 N FAIEREM8 6
3-12 |BX62.113 Hook Bolt By RLZAT 2
3-13  |WC-8H-127 Rotor Spring R A 2
3-14  |HN12 Nut M12 ANFAIEREM12 10
3-15  |HBF12A60 Bolt M12*60 A AIEM12%60 2
3-16  |WC-8H-012 Hopper Weldmwent R RS 1
3-17  |wC-8H-018 Upper Roller FEREEEE 1
3-18  |WC-8H-122 Rotor Cap R R 1
3-19 |wC-8H-134 Motor Inlet Hose (long) ki (K 1 |L=630
3-20 |WC-8H-134 Motor Connect Hose 5k B B 1
3-21 |OR14A11A1.5 |ORing 14*11*1.5 Ol fE[14*11*1.5 4
3-22 |WC-8H-136 Motor Jonit ik 4
3-23  |BWG1/2 Bonded Washer1/2 YA HE /2 4
3-24 [BMP160-2AM Hydraulic Motor T E Dk 2
3-25  |KC8A50 Key 8*30 “F4£8*50 2
3-26  |pw6 Plain Washer 6 SE36 14
3-27 |SW6 Spring Washer 6 G 10
3-28  |HBF6A15 BoltM6*15 N FIBKEME*15 3
3-29 |HHSS12A40 Hexagon Socket Countersunk Head Screws |y # 1iS184M12%40 | 3
3-30  [swi12 Spring Washer 12 B 8
3-31 |WC-8H-125 Bed Knife E 7] 1
3-32  |WC-8H-135 Motor Returen Hose 5%k A 1
3-33  |WC-8H-017 Lower Rotor TR AT 1
3-34 |WC-8H-118 Chipper Clean Cap E 1
3-35  |HBF10A12 Blot M10*12 INHHIEEEM10*12 4
3-36  [swio Spring Washer 10 B0 4
3-37 |[pwi0o Plain Washer 10 SE10 4




3.Feeding System Parts

3-38  |WC-8H-117 Plate for Knife e TIMR 1
3-39  |wC-8H-116 Flap FEEHR 2
3-40  |WC-8H-115 Flap Holder PHBHIR 22 4R 1
3-41  |HBF6A20 Bolt M6*20 N IEHME*20 7
3-42 |HN6 Nut M6 IS HIEEEMG 7
3-43  |HN14 Nylone Nut M14 Je e iR M 14 2
3-44  [BPW14 Big Plain Washer14 K14 2
3-45  |WC-8H-120 Pin 4l 2
3-46  |STP4 Split Pin 4 IF 1444 2
3-47  |UCFL205 Bearing Block UCFL205 Hih K R 2




3. Transmission Parts




4. Transmission Parts

Ser.No. (Part No. Name & Specification Qty Remarks
4-1 UCP210 Bearing Block UCP210 Hh & FEUCP210 1
4-2 PW16 Plain Washer 16 SE3416 34
4-3  |INN16 Nylon Nut M16 JE Jp B B2 REM16 25
4-4  |WC-8H-012 Hopper RS 1
4-5  |HB16A150 Bolt M16*150 N A IEFEM16*150 13
4-6  |WC-8H-026 Housing (g B S AF 1
4-7 HHSS12A40 hexagon Countersunk Head Bolt S UL M 12*%40 8
4-8  |HSHS16A60 Hexagon Socket Head Bolt NS F B AR B M16%6( 4
4-9 PW12 Plain Washer SE3412 22
4-10  |NN12 Nylon Nut JE B BB REM1 2 8
4-11  |WC-8H-014 Rotor Disc JIANEA 1
4-12  |\WC-8H-027 Top Housing Part ERSE G 1
4-13  |sp11 Safty Pin 11 B A 11 1
4-14  |EF175-124 Upper Pin R 1
4-15 |HHSS16A45 Hexagon countersunk head bolt S F UL B FeM16*45 8
4-16  |HBF10A30 Bolt M10*30 7S F 2 M10*30 4
4-17  |pPW10 Plain Washer 10 SE3410 14
4-18 |[sSwW10 Spring Washer 10 B0 10
4-19 |wc-8H-103 Small Pully Power Lock ANEE 1
4-20 |WC-8H-104 Small Pully I Rz i 1
4-21 |pwi8 Plain Washer 18 3418 4
4-22  |swi8 Spring Washer 18 18 2
4-23  |HB18A65 Bolt M18*65 7S F I FEM18*65 2
4-24  |WC-8H-028 Pully Cover Bt ke BB AR A4 1
4-25  |BX42S.114 Rotary Knob T 12 REMS 4
4-26 |BPWS Big Plain Washer 8 K48 8
4-27  |HBF8A25 Nut M8*25 75 F 2 FEMB*25 6
4-28 |pws Plain Washer8 SE38 4
4-29  |EF175-131 PTO Cap PTOR; 2 & 1
4-30 |sws Spring Washer 8 S 6
4-31  |HNS Nut M8 7N IEREMS 2
4-32  |BX1100 Belt BX1100 e = 1
4-33  |BX46 Belt BX46 e = 4
4-34  |WC-8H-106 Big Pully N 1
4-35 |WC-8H-105 Big Pully Power Lock KR R R A 1
4-36  |HN10 Nut M10 7N FIEREM10 4
4-37  |HN18 Nut M18 N FIEREM18 2



cfountain
Sticky Note
B1100 (1100mm)

cfountain
Sticky Note
B1186 (1186mm)


4. Transmission Parts

4-38 |ucpP210 Bearing Block UCP210 Hh7K JRE'UCP210 1
4-39  |HBF12A50 Bolt M10*50 7N HIEEM12%50 4
4-40  |HB10A70 Bolt M10*70 N HIZEEM10*70

4-41  |HN12 Nut M12 INFABEREM12 14
4-42  |HBF12A60 Bolt M12*60 7N F M 12*60 4
4-43  |\WC-8H-102 Driving Shaft LN

4-44  |KC10A50 Key 10*50 “F4£10*50 1
4-45  |ucP207 Bearing Block UCP207 Hh7K % UCP207 2
4-46  |W12 Spring Washer 12 B D 10
4-47  |WC-8H-016 Pully Bracket e S HRE A 1
4-48  |HBF12A45 Bolt M12*45 INFIREEM12*45 6
4-49  |gpw12 Big Plain Washer KP#E12 4
4-50 |WC-8H-011 Three Point Linage Frame B RS 1
4-51 |kC12A55 Key 12*55 4 12%55 1
4-52  |WC-8H-015 Rotor Shaft JIEE R ST 1
4-53  |\WC-8H-101 Rotor Knife PN 2
4-54  |HBF10A12 Bolt M10*1.2 7N FIEFEM10%12 2
4-55 |wc-8H-117 Chipper Clean Cap B TIR 1




S|Je4 QWed4 wollog g



5. Bottom Frame Parts

Ser.No. (Part No. Name & Specification Qty Remarks
5-1  |WC-8H-131 Pump Inlet Hose e AT 1
5-2  |OR16A12A2 O Ring 16*12*2 O g 16*12*2 1
5-3 WC-8H-024 Oil Filter Holder W IR 5L 4 1
54 |WC-8H-129 Seal DEIT AR 1
55 |wu25-80 Qil Filter I8t 1
5-6  |HBF6A15 Bolt M6*15 N AIEIME*15 7
5-7  |EF1-25 Air Filter IR 1
5-8  |HB10A40 Hollow Bolt M10*40 23 O e 2
59 [Ls-3 Oil Level Gauge s 1
5-10 (BwW18 Bonded Washer 18 YA HE 18 2
5-11 |GR18A1.5 Qil Plug M18*1.5 JH3%EM18%1.5 1
5-12 |HB12A75 Bolt M12*75 IS AIEAEM12*75 4
5-13  |HB12A60 Bolt M12*60 AN AIEHEM12%60 6
5-14  INN12 Nylon Nut M12 JEBUKIZRIMI2 18
5-15  |HB12A90 Bolt M12*90 AN AIEM12%90 4
5-16  [sp11 Safty Pin B &1L 2
>-17  |EFH175-105 Lower Pin TR 2
5-18 |WC-8H-126 Lower Pin Plater TR 2
5-19 |pw24 Plain Washer 24 SEHWD4 2
5-20  [NN24 Nylon Nut M24 JE K B REM24 2
521 |WC-8H-031 Adjusting Feet VAR A 4
5-22  |pw12 Plain Washer 12 SEHG2 32
5-23  |HBF12A50 Bolt M12*50 AN AIEIEM12%50 1
5-24  |HN12 Nut M12 IS AIEREM12 1
5-25  |OR20A16A2 O Ring 20*16*2 O [5]20%16*2 3
5-26 [pws Plain Washer 8 SEHE 14
5-27 |[sws Spring Washer 8 R N:] 10
5-28 |HSHS8A20 Hexagon Socket Head BoltM8%20 | py - # [ 4 sL 124 T 8%20 6
529 |Lw8-8-156 Pump Inlet Joint PTO il &8k 1
5-30  |CBN-F304-L Pump CBN-F304-L JE R 1
5-31 | Lw-8-157 Pump Outlet Jonit PTOH il 1823k 1
5-32 |OR12A8A2 O Ring 12*8*2 Ol [ 12*8*%2 2
5-33  |WC-8H-132 Pump Return Hose 52 1
5-34  |BpPW12 Big Plain Washer 12 KFH12 2
5-35  |KC5A5A16 Key 5*5*16 AP gE5%5% 16 1
5-36  |WC-8H-114 Pump Shaft i 2 Bl 1
5-37  |WC-8H-113 Pump Pully Vi I B AT R 1




5. Bottom Frame Parts

5-38 |CFS20 Circlip For Shaft B $4 5820 1
5-39 (CFH47 Circlip For Hole FLAH R 1
540 |B6204A2RS Bearing 6204-2RS IR IE BR 7% 6204-2RS 2
5-41  |WC-8H-112 Pump Block 1k 5 R 1
5-42  |HBF8A45 Bolt M8*45 7N FEFEM8*45 4
543 |NN8 Nylon Nut M8 EYAEY AR 4
5-44  |wcC-8H-013 Bottom Frame JEZR S 1
5-45  |HBF12A65 Bolt M12*65 N FIZHEM12%65 3
546 |WC-8H-025 Oil Tank A 1
5-47  |LSP-22T-102 Value Joint Bk 1
5-48  |wC-8H-133 Value Return Hose Wl (5] i 1
5-49 [pwe Plain Washer 6 SFH6 3
5-50 [swe Spring Washer 6 B G 3




	1WC-8H出料口装配体爆炸图.dwg Model (1).pdf
	1.WC-8H出料口装配体爆炸图.pdf
	2.WC-8进料口装配体爆炸图.pdf
	2.WC-8H进料口装配体爆炸图.pdf
	3.WC-8H料斗装配体爆炸图.pdf
	3.WC-8H进料系统装配体.pdf
	4.WC-8H传动部分爆炸图.pdf
	4.WC-8H传动部cccc分爆炸图.pdf
	4.WC-8H底座爆炸图.pdf
	5.WC-8H底座爆炸图.pdf

